
 

 

November 16, 2011 – FINAL ii 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

6.4.3  Energy Consumption ........................................................................ 42 

6.4.4  Chemical Consumption ..................................................................... 43 

6.4.5  Biosolids Production ......................................................................... 44 

7.0  QUALITATIVE EVALUATION .................................................................................. 44 

8.0  RECOMMENDATIONS ............................................................................................ 48 

REFERENCES ..................................................................................................................... 49 
[...]
Wastewater Influent Ph pH units 7.4(1) 
Site Elevation (Above MSL) ft 130 
Barometric Pressure psia 14.7 
Minimum Winter Air Temperature oC 0 
Maximum Summer Air Temperature oC 35 
Maximum Relative Humidity % 90 
Wastewater Influent Alkalinity mg/l as CaCO3 270(1) 

Notes: 

(1) Assumed based on data available from OCU’s SWRF. 

3.2 Phase I Effluent Water Quality Goals 

Phase I of the SWWRF will be designed to produce reclaimed water meeting the water 
quality criteria for both Advanced Wastewater Treatment (AWT) and Public Access Reuse 
(PAR) in Florida with effluent meeting the Florida “5:5:3:1 standard (5 mg/L cBOD5, 5 mg/L 
TSS, 3 mg/L total nitrogen [TN], and 1 mg/L TP, respectively) with high level disinfection 
(Title XXIX Chap. 403.086 (4) (a) (b) F.S.). Table 3.4 provides a summary of the effluent 
water quality goals for Phase I of SWWRF. Effluent from Phase I of the SWWRF is 
anticipated to be used for PAR, with possible wet weather discharge to the Water Conserv 
II (WC II) rapid infiltration basins (RIBs).



 

 

November 16, 2011 – FINAL 5 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

 

Table 3.4 SWWRF Phase I – Effluent Water Quality Goals 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Parameter SWWRF Phase I WQ Goal(1) 
cBOD5 ≤ 5 mg/l (annual average) 
TSS ≤ 5 mg/l (annual average) 
TN ≤ 3 mg/l (annual average) 
TP ≤ 1 mg/l (annual average) 
pH 6.0 – 8.5 pH units 
Chlorine Disinfection Mixing Criteria(2) Rapid and uniform 
Fecal Coliform(2), #/100 Ml Over a 30-day period, 75% of values below 

detection limits. 
Any one sample ≤ 25 per 100 mL sample 

Chlorine Residual(2), Mg/L 1.0 mg/l single sample minimum 
Chlorine Contact Time At Peak Hour(2) ≥ 15 minutes 
Product Of Total Chlorine Residual And 
Contact Time (CT) At Peak Hour Flow(3) 

≥ 25 mg/l-min 

Notes: 
(1) OCU has adopted a policy that regardless of the reclaimed water management alternative, the 

SWWRF will be designed to produce effluent water quality to meet Florida AWT standards. 
(2) High-level disinfection requirements are specified in Rules 62-600.440(5) and 62-610.460 of the 

F.A.C. 
(3) Assuming a fecal coliform concentration less than 1000 /100 ml prior to chlorine disinfection. 

The alternatives evaluation in this memorandum does not include a qualitative review of 
technologies or evaluations of unit processes that are common to the five alternatives such 
as screening, grit removal, odor control, secondary clarification, tertiary filtration (unless 
specific and special to the biological alternative being evaluated), disinfection, and biosolids 
handling. Design criteria for these unit processes are adopted from the 2007 Facilities Plan 
(PBS&J/CDM) recommendations. However, planning level cost estimates (capital, O&M, 
and life cycle costs) developed for each of the five alternatives included all unit processes  

Each of the five alternatives will have similar preliminary treatment (center flow traveling 
band screens (6 mm opening) followed by a vortex type grit removal system and odor 
control. The filtered secondary effluent will be disinfected using bulk sodium hypochlorite in 
chlorine contact tanks with a serpentine flow path. The disinfected water will be transferred 
to a storage tank with vertical turbine type pumps mounted in a sump at the end of the 
chlorine contact tanks. Reclaimed water will be pumped using another set of vertical turbine 
type pumps from the ground storage tank(s) to the reclaimed water distribution system. In 
the event the treated secondary effluent does not meet the reclaimed water quality (typically 
when an alarm is registered for high turbidity, > 2 NTU, or low chlorine residual, < 0.5 mg/l 
or pH outside the 6.0 – 9.0 range), the transfer pumps will divert the water to a reject 
storage tank. Substandard reclaimed water (reject water) is required to be either stored for 
subsequent additional treatment or discharged to another permitted effluent disposal 



 

November 16, 2011 – FINAL 6 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

system (as specified under 62:610.463(2) of F.A.C). The reject water will either be pumped 
to RIB Site 6 for disposal or pumped back to the head of the facility for re-treatment or to 
the head of the tertiary filters similar to operating permit requirements for OCU’s South 
Water Reclamation Facility (SWRF). This analysis assumes reject water will be stored in a 
pre-stressed concrete tank(s) before being diverted to appropriate disposal system.  

Waste activated sludge (WAS) from the biological process will be initially held in aerobic 
holding tanks. WAS will be thickened using rotary drum thickeners and stored in aerobic, 
thickened sludge holding tanks. The thickened waste activated sludge will be dewatered 
using belt filter presses. It is assumed that dewatered cake will be either further processed 
on-site or hauled off-site for further processing. The economic analysis performed as part of 
this task does not include dewatered cake processing. Detailed design criteria for each of 
the unit processes are provided in Appendix B of this memorandum. 

4.0 SECONDARY LIQUID TREATMENT ALTERNATIVES 
ANALYSIS 

TM No. 2 provided the basis for selection of the five alternatives that are listed below: 

 Alternative No. 1 – B5 process, secondary clarifiers, and disk filters. 

 Alternative No. 2 – B5 process, secondary clarifiers, and tertiary membranes. 

 Alternative No. 3 - Step-feed BNR process with post-anoxic zones, secondary 
clarifiers, and disk filters. 

 Alternative No. 4 - Three-stage BNR process, secondary clarifiers, and 
denitrification filters. 

 Alternative No. 5 – B5 / MBR process (recommended in the 2007 Facilities 
Plan). 

The following paragraphs provide a brief description of each of the five secondary liquid 
treatment alternatives. 

4.1 Alternative No. 1 – B5 Process with Secondary Clarifiers and Disk 
Filters 

Alternative No. 1 is a B5 process followed by secondary clarifiers and cloth disk type filters. 
The conventional B5 process consists of a sequence of anaerobic, pre-anoxic, aerobic, 
post-anoxic, and re-aeration zones. Secondary clarifiers separate the mixed liquor 
generated within the B5 process. Secondary effluent is filtered using cloth disk type filters. 
Figure 4.1 presents the process flow diagram for the conventional B5 alternative.



Influent 
Wastewater (Q)

Coarse
Screens

Filter
Backwash

Grit Removal Disk Filters

IR (1-4Q)

Anaerobic Second
Anoxic

ReaerationFirst
Anoxic

Aerobic

Methanol
(Optional)

Alum
(Optional)

Sodium
Hypochlorite

Chlorine
Contact

Reclaimed Water
Storage

Reject Water Storage Tank

Reclaimed Water
Pump Station

Secondary
Clarifier  

RAS (0.15 - 1.25 Q)

WAS

WAS Holding

To Public 
Access Reuse/

Rapid Infiltration
 Basins

To Rapid 
Infiltration Basins,

Site 6 

Q

Haul Biosolids Off-site for 
Disposal or Futher Processing

Screw Press

Filtrate

Plant Recycle

To Disposal

Liquid Stream
Solids Stream
Blower

Air
Chemical
Pump

LEGEND

Alum
(Optional)

Blowers

Blowers

Plant  Recycle Stream 
Pump Station

V:\Client 52 (ORL)\Reports\8284o00\figures\Fig1-1.ai

SWWRF PHASE I ALTERNATIVE NO. 1 - FIVE STAGE BARDENPHO (B5) WITH 
SECONDARY CLARIFIERS AND DISK FILTERS FIGURE 4.1

T
M

 6
 –

 P
H

A
S

E
 1

 
S

W
W

R
F

 P
R

O
C

E
S

S
  A

LT
E

R
N

A
T

IV
E

S
 E

V
A

LU
A

T
IO

N



 

 

November 16, 2011 – FINAL 8 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

The anaerobic zone primarily provides reaction time for the adsorption of volatile fatty acids 
(VFAs) by the polyphosphate accumulating organisms (PAOs) with the concurrent release 
of phosphorus. The anaerobic zone also allows for additional fermentation of the influent 
cBOD5 for generating easily bio-degradable short-chain VFAs, primarily acetic and 
propionic acids. The mixed liquor then enters the pre-anoxic zone where cBOD5 is used by 
heterotrophic bacteria to reduce the nitrates recycled from the aerobic zone to nitrogen gas. 
The denitrification in the pre-anoxic zone is typically not limited by the availability of carbon. 
The remaining cBOD5 and ammonia is oxidized in the aerobic zone concurrently with the 
uptake of orthophosphate by the PAOs. Ammonia is converted to nitrate, and a portion of 
this nitrate is recycled back to the pre-anoxic zone for denitrification. The post-anoxic zone 
removes the nitrates leaving the aerobic zone that were not recycled back to the pre-anoxic 
zone. Denitrification in the post-anoxic zones is generally limited by the availability of 
carbon. Supplemental carbon can be added as needed to the post-anoxic zone to provide 
the necessary carbon substrate for the denitrification process. The fifth stage is the re-
aeration zone where any bubbles of nitrogen gas are stripped from the mixed liquor 
suspended solids, and any ammonia released within the post-anoxic zone is converted to 
nitrate. This re-aeration zone also helps increase the dissolved oxygen concentration of the 
mixed liquor and reduces further denitrification within the sludge blanket in the secondary 
clarifier. 

Mixed liquor suspended solids (MLSS) from the B5 process will be conveyed to the 
secondary clarifiers. Sludge from the bottom of the clarifiers will be collected in a slowly 
rotating rectangular shaped header pipe with orifices (hydraulic suction type sludge header 
pipe). The sludge enters the header pipe via the orifices and is drained into a sludge draw-
off pipe that is directly connected to variable-speed, horizontal, non-clog centrifugal pumps 
(called the return activated sludge or RAS pumps). The RAS pumps return most of the 
MLSS back to the anaerobic zone to maintain the design MLSS concentration as required 
for the biological process. A separate set of horizontal, non-clog centrifugal pumps transfer 
a portion of the MLSS (WAS) for further treatment and disposal to maintain the appropriate 
solids retention time (SRT) as required for the process. 

The clarified effluent from the secondary clarifiers will be filtered using submerged cloth 
media filters. Cloth fabric is wrapped over five of six individual pie shaped polygon support 
frames which are then connected together to form a circular shaped disk. A total of up to 12 
such disks are mounted vertically in a stainless steel tank. The disks are supported by a 
hollow shaft in the center of each filter tank that forms the collection pipe for the filtrate. Inlet 
wastewater enters each filter tank and flows by gravity through the cloth media. The filtered 
water collects inside each disk and is directed to the center shaft. The flow configuration is 
from outside to inside of the cloth media. The nominal pore size of the cloth media filters is 
around 10 microns, and hence particles 10 microns and large will be removed by the filters. 
As the head loss increases across the disk, a backwash cycle is initiated to clean each of 
the disks individually, while the remaining disks continue filtering the wastewater. Backwash 



 

November 16, 2011 – FINAL 9 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

water is returned back to the head of the plant together with other plant recycles. The 
backwash volume is typically 2 - 5 percent of the influent flow. Periodically, the solids 
collected at the bottom of the steel tank are pumped back to the head of the plant. Typically 
the peak hydraulic loading rate for cloth disk filters for secondary effluent is about 6.5 
gpm/ft2. 

4.2 Alternative No. 2 – B5 Process with Secondary Clarifiers and Tertiary 
Membrane Filters 

Alternative No. 2 is similar to Alternative No. 1 with the exception that the secondary 
effluent is filtered using submerged ultrafiltration (UF) membranes in place of cloth disk 
filters. Figure 4.2 presents the process flow diagram for this alternative. The commercially 
available low-pressure membranes can be grouped into two categories. These are 
submerged and pressurized membranes. This evaluation is based on submerged 
membranes. The submerged membranes have cassettes or modules that are placed in a 
tank. Water flows by gravity into the tank and the filtrate is “pulled” through the membranes 
using vacuum pumps on the filtrate side of the membranes. The nominal pore size for 
ultrafiltration membranes for this application is typically about 0.04 microns with a typical 
operating transmembrane pressure (TMP) of 1 - 13 psig. Typical average flux values when 
filtering secondary effluent with UF membranes are between 15 - 30 gfd (gallons per day 
per ft2). A more detailed description of the commercially available tertiary membrane filters 
is presented in Appendix B of TM2. 



Reclaimed Water
Storage

Reject Water Storage Tank

Reclaimed Water
Pump Station

To Public 
Access Reuse/

Rapid Infiltration
 Basins

To the Rapid 
Infiltration Basins,

Site 6 

Q

Influent 
Wastewater (Q)

Backwash

IR (1-4Q)

Anaerobic Second
Anoxic

ReaerationFirst
Anoxic

Aerobic

Methanol
(Optional)

Alum
(Optional)

Scour
Blowers

Clean-in-Place
System

Sodium
Hypochlorite

Sodium Hypochlorite
Citric Acid 

(For Chemical Cleaning)

Chlorine
Contact

Secondary
Clarifier  

RAS (0.15 - 1.25 Q)

WAS

WAS Holding

Plant Recycle

Permeate/
Backpulse Pump

Coarse
Screens Grit Removal

To Disposal

Liquid Stream
Solids Stream
Blower

Air
Chemical
Pump

LEGEND

Alum
(Optional)

Blowers

Blowers

Plant  Recycle Stream 
Pump Station

Haul Biosolids Off-site for 
Disposal or Futher Processing

Screw Press

Filtrate

V:\Client 52 (ORL)\Reports\8284o00\figures\Fig1-2.ai

SWWRF PHASE I ALTERNATIVE NO. 2 - FIVE STAGE BARDENPHO (B5) WITH 
SECONDARY CLARIFIERS AND TERTIARY MEMBRANE FILTERS FIGURE 4.2

T
M

 6
 –

 P
H

A
S

E
 1

 
S

W
W

R
F

 P
R

O
C

E
S

S
  A

LT
E

R
N

A
T

IV
E

S
 E

V
A

LU
A

T
IO

N



 

 

November 16, 2011 – FINAL 11 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

4.3 Alternative No. 3 – Step-Feed BNR Process with Secondary Clarifiers 
and Cloth Disk Filters 

Step-feed BNR is a specific arrangement of an activated sludge reactor where the feed is 
split and distributed to multiple locations within the process tank. Step-feed was originally 
developed to equalize the spatial distribution of the oxygen demand throughout the aeration 
tank. However, the split feed arrangement also creates a gradient in the MLSS 
concentration with the highest concentration occurring in the first pass, with the MLSS 
concentration reducing after each subsequent feed point in proportion to the dilution factor 
of the wastewater added at each feed point. As a result, the total biomass inventory in a 
step-feed bioreactor is significantly higher than in a conventional bioreactor of the same 
volume with a single MLSS feed point at the beginning of the tank. The Step-feed BNR 
process alternative uses un-aerated zones at each feed point thus creating a sequence of 
anoxic and aerobic zones along the length of the bioreactor. Post anoxic tanks are needed 
to achieve the TN goal of ≤3 mg/L. A small re-aeration zone after the post anoxic tank will 
strip nitrogen gas from the biomass and nitrify any residual ammonia produced in the post 
anoxic zone. Secondary clarifiers will be used to separate MLSS in the secondary effluent. 
The secondary effluent is filtered using cloth disk filters. The configuration used for this 
evaluation is based on a three pass step-feed BNR basin with each of the three passes 
having a series of three pre-anoxic zones followed by an aerobic zone. The evaluation did 
not include internal recycle between the aerobic and the pre-anoxic zone, although this 
feature could be investigated during detailed design for further optimization of the step-feed 
process. Also, this alternative does not include an upstream anaerobic zone although 
modeling suggests that the first pass anoxic zone will function as an anaerobic zone. 
Biological phosphorus removal could be limited with this configuration and chemical (alum) 
addition may be necessary to achieve the effluent TP goal of <1 mg/l. Figure 4.3 presents 
the process flow diagram for this alternative. 

 



Reclaimed Water
Storage

Reject Water Storage Tank

Reclaimed Water
Pump Station

To Public 
Access Reuse/

Rapid Infiltration
 Basins

To Rapid 
Infiltration Basins,

Site 6 

Q

Influent 
Wastewater (Q)

Filter
Backwash

Disk Filters

Alum
(Optional)

Methanol
(Optional)

Sodium
Hypochlorite

Chlorine
Contact

Secondary
Clarifier  

RAS (0.15 - 1.25 Q)

WAS Holding

Filtrate

Plant Recycle

RAS Reaeration
Zone

Anoxic

Aerobic

Anoxic

Aerobic

Anoxic

Aerobic

Second
Anoxic

Reaeration

Coarse
Screens Grit Removal

To Disposal

Liquid Stream
Solids Stream
Blower

Air
Chemical
Pump

LEGEND

Alum
(Optional)

Haul Biosolids Off-site for 
Disposal or Futher Processing

WAS

Screw Press

Plant  Recycle Stream 
Pump Station

V:\Client 52 (ORL)\Reports\8284o00\figures\Fig1-3.ai

SWWRF PHASE I ALTERNATIVE NO. 3 - STEP-FEED BNR WITH 
SECONDARY CLARIFIERS AND DISK FILTERS FIGURE 4.3

T
M

 6
 –

 P
H

A
S

E
 1

 
S

W
W

R
F

 P
R

O
C

E
S

S
  A

LT
E

R
N

A
T

IV
E

S
 E

V
A

LU
A

T
IO

N

Blowers



 

 

November 16, 2011 – FINAL 13 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

4.4 Alternative No. 4 – Three-stage BNR Process with Secondary 
Clarifiers and Denitrification Filters 

The proposed three-stage BNR process uses a sequence of anaerobic, anoxic and aerobic 
stages to obtain both nitrogen and phosphorus removal. The process configuration for this 
alternative consists of an anaerobic zone followed by an anoxic zone followed by an 
aerobic zone. A RAS conditioning zone (anoxic) is included on the RAS feed upstream of 
the anaerobic zone to reduce any nitrates in the RAS thus protecting the anaerobic zone. 
This process configuration is typically called the Johannesburg. In this process 
configuration the screened and degritted wastewater is fed to the anaerobic zone. A portion 
of the mixed liquor from the aerobic zone is recycled back to the pre-anoxic zone for partial 
denitrification. Typical internal mixed liquor recycle rates (IMLR) vary from 2Q to 4Q (where 
Q is the influent flow). Higher IMLR rates provide marginal benefits, and could increase the 
potential for dissolved oxygen recycle back to the anoxic zone. The effluent TN 
concentrations achievable with three-stage BNR processes are in the range of 8 – 12 mg/L. 
Hence, an additional process is required downstream of the secondary clarifiers to reduce 
the TN to 3 mg/L. The use of denitrification filters provides this capability. The denitrification 
filters will also remove solids to meet the TSS limit of 5 mg/L. A detailed description of 
denitrification filters is provided in Appendix B of TM2. Figure 4.4 presents the process flow 
diagram for this alternative. 



Reclaimed Water
Storage

Reject Water Storage Tank

Reclaimed Water
Pump Station

To Rapid 
Infiltration Basins,

 Site 6

Q

Influent 
Wastewater (Q)

Coarse
Screens

Filter
Backwash

Grit Removal Deep-Bed Filters

IR (1-4Q)

Anaerobic First
Anoxic

RAS
Conditioning

(Anoxic)

Aerobic

Methanol

Alum
(Optional) Sodium

Hypochlorite

Chlorine
Contact

Secondary
Clarifier  

RAS (0.15 - 1.25 Q)

WAS

Plant Recycle

To Disposal

Liquid Stream
Solids Stream
Blower

Air
Chemical
Pump

LEGEND

Alum
(Optional)

Blowers Blowers

Backwash Pump

To Public 
Access Reuse/
Rapid Infiltration

 Basins

WAS Holding

Blowers

Haul Biosolids Off-site for 
Disposal or Futher Processing

Screw Press

Filtrate

V:\Client 52 (ORL)\Reports\8284o00\figures\Fig1-4.ai

SWWRF PHASE I ALTERNATIVE NO. 4 - THREE STAGE BNR WITH SECONDARY CLARIFIERS AND 
DEEP-BED DENITRIFICATION FILTERS FIGURE 4.4

Plant  Recycle Stream 
Pump Station

T
M

 6
 –

 P
H

A
S

E
 1

 
S

W
W

R
F

 P
R

O
C

E
S

S
  A

LT
E

R
N

A
T

IV
E

S
 E

V
A

LU
A

T
IO

N
[...]
Systems) as all five alternatives fall within Category IA (nutrient removal with a flow greater 

than 3.0 mgd). Thus, at least initially, the SWWRF would require staffing 24 hours per day/7 

days per week regardless of the treatment technology selected and was the basis of 

estimation of the labor hours for this evaluation. Per 62-699.311 (4), the staffing 

requirements could be reduced in the future and all five alternatives evaluated have the 

potential to be automated adequately to allow a successful petition for reduced staffing, up 

to 16 hours/day. 

In addition to the three major O&M expenses discussed above, other miscellaneous costs 

are considered essential to operating and maintaining a facility. These costs include: 

 Repair and Replacement Cost - Annual costs for repair and replacement was 
assumed to be 5 percent of the cost of the major process equipment installed at the 
facility. Appendix A provides details of the total cost for the major items of 
equipment for each alternative. 

 Membrane Replacement Cost – This cost was obtained from the membrane 
manufacturer (applicable for Alternative No. 2 and Alternative No. 5) and was used 
to estimate the net-present worth costs as discussed below. 

 Filter Medium Replacement Cost – This cost was obtained from a filter manufacturer 
(applicable for Alternative No’s 1, 3, and 4), and was used to estimate the net-
present worth costs as discussed below. 



 

 

November 16, 2011 – FINAL 38 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

6.3.3 Net Present Worth (NPW) Costs 

NPW costs estimated for each of the five alternatives based on a 20-year period are 
presented in Table 6.4. For calculating life cycle costs, a discount rate of 3.9 percent was 
used. This discount rate is based on the discount rates (for a 20-year period) proposed by 
the Office of Budget and Management in the 2011 Discount Rates for OMB Circular No. A-
94 M-11-12, February 3, 2011. 

 



 

 

November 16, 2011 – FINAL 39 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

Table 6.4 Summary of Net Present Worth Costs for the Five Treatment Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Cost Item  

Alternative 

No. 1 

Alternative No. 

2 

Alternative No. 

3 

Alternative No. 

4 

Alternative No. 

5 
B5 Process 
With Disk 

Filters 

B5 Process With 
Tertiary 

Membrane Filters

Step-Feed BNR 
Process With 
Disk Filters 

Three-Stage 
BNR Process 

With 
Denitrification 

Filters 

B5/MBR 
Process 

Total Capital Costs $61,600,000 $70,300,000 $57,100,000 $61,300,000 $62,700,000
Annual O&M Costs $1,510,000 $1,690,000 $1,460,000 $1,620,000 $1,840,000
Equipment Replacement Costs (4) $9,700,000 $12,600,000 $8,600,000 $9,800,000 $13,700,000
Filter Media/Membrane 
Replacement Costs (4) 

$200,000 $1,200,000 $200,000 $0.00 $1,600,000

Net Present Worth Costs(1) (2) (3) $92,200,000 $107,300,000 $85,900,000 $93,400,000 $103,200,000
Notes: 

(1) All costs are in 2011 dollars  

(2) Values rounded to the next $100,000. 

(3) NPW cost based on a 20-year life cycle and an interest rate of 3.9%. This results in a uniform series compound factor of 13.71. 

(4) Assumptions for estimating replacement costs: 
a. Screens, grit removal equipment, mixers, pumps and blowers – Assumes one replacement during the 20-year design period. 
b. Aeration Diffusers - Assumes two replacements during the 20-year design period. 
c. Disk Filters – Assumes four replacement during the 20-year design period 
d. Denitrification Filters – Assumes, filter media will not be required during 20-year design period. 
e. Membranes - Assumes all modules will be replaced once during the 20-year design period. 
f. Screw Presses - Assumes one replacement during the 20-year design period. 



 

 

November 16, 2011 – FINAL 40 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

6.4 Non-Economic Evaluation 

The following sections describe non-economic parameters for comparing the five secondary 
liquid treatment processes evaluated. In general, the implementation of the B5 process 
(Alternative No’s 1, 2, 3, and 5) is similar for each alternative. The use of low-pressure 
membranes in place of conventional gravity clarification and disk or deep-bed filtration; 
however, results in a number of differences between the alternatives in terms of bioreactor 
volumes, overall plant footprint, effluent quality, and power consumption.  

6.4.1 Water Quality 

Beyond the capabilities of the biological process, the ability of the treatment system to 
separate suspended and colloidal matter from the water constitutes the most significant 
difference between the five alternatives evaluated. There is a distinct difference in the 
particulate removal achieved by conventional media filters such as cloth-disk filters, deep-
bed granular media filters, and membranes. MF or UF membranes have pore sizes that are 
orders of magnitude smaller than conventional media filters. As a result, membrane filters 
(Alternative No. 2 and Alternative No. 5) provide significantly greater removal of particulate 
matter and typically produce an effluent with turbidities less than 0.2 NTU. Similarly, there is 
a distinct difference between conventional media filters and low-pressure membrane filters 
(including those used in MBR processes) for removal of microbiological contaminants as a 
result of the ability of membranes to remove nearly all pathogens based on size exclusion. 
A summary of the relative sizes of some common contaminants and the typical pore sizes 
for common filtration technologies used to remove them is presented in Table 6.5. A 
detailed comparison of various filtration technologies is provided in Appendix C of TM2. 

 



 

 

November 16, 2011 – FINAL 41 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

Table 6.5 Summary of Anticipated Effluent Water Quality Characteristics for the Five Treatment Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Parameter 

Alternative No. 1 Alternative No. 2 Alternative No. 3 Alternative No. 4 Alternative No. 

5 

B5 Process With 

Disk Filters 

B5 Process With 

Tertiary 

Membrane Filters 

Step-Feed BNR 

Process With 

Disk Filters 

Three-Stage BNR 

Process With 

Denitrification Filters 

B5/MBR 

Process 

Effluent TSS, mg/L < 5 < 2 < 5 < 5 < 2 
Effluent Turbidity, NTU < 2 < 0.2 < 2 < 2 < 0.2 
Minimum Size 
Particles Removed 
(µm)(1) 

1 - 10 < 0.1 1 – 10 1 – 10 < 0.1 

Log Removal Fecal 
Coliform 

3.0(2) 3 – 9 3.0(2) 2.5(2) 3 - 9 

Log Removal 
Protozoan Cysts 

0.4 – 0.5(2) 6 - 9 0.4 – 0.5(2) 0.4 – 1.5(2) 6 - 9 

Log Removal Virus 0 – 0.6 0.5 – 4.0 0 – 0.6 0 – 1.3 0.5 – 4.0 

Notes: 
(1) The minimum particle size that can be removed depends on the characteristics of the filter medium, and the type and 

performance of the upstream treatment processes. 

(2) Levine, et al., 2008. The influent to the filter was not pretreated with any chemicals. 

 



 

 

November 16, 2011 – FINAL 42 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

6.4.2 Facility Footprint 

The amount of land required to construct the treatment facility is important when there is 
limited land available. Reducing the amount of land required for the facility also reduces the 
cost of civil/site work. Compact facility designs minimize the visual impact on neighboring 
areas through the construction of perimeter berms and plantings, or enclosure of the 
treatment processes within one or more buildings. Table 6.6 provides a comparison of the 
five alternatives on the basis of the required liquid treatment footprint. As shown in Table 
6.6, Alternative No. 5 (B5/MBR) results in the smallest footprint, almost half the size of the 
conventional alternatives. 

Table 6.6 Summary of Estimated Footprint of the Liquid Treatment Process for 
the Five Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Alternative Activated Sludge 
Treatment Process 

Footprint (ft2)(1) 

Filtration 
Process 

Footprint (ft2) 

Total 
Footprint 

(ft2) 
Alternative No. 1 – B5 Process 
With Secondary Clarifiers And 
Disk Filters 

75,000 1,900 76,900 

Alternative No. 2 – B5 Process 
With Secondary Clarifiers And 
Membrane Filters 

75,000 2,700 77,700 

Alternative No. 3 – Step-Feed 
BNR With Secondary Clarifiers 
And Disk Filters 

69,700 1,900 71,600 

Alternative No. 4 – Three-Stage 
BNR Process With Secondary 
Clarifiers And Disk Filters 

65,700 6,400 72,100 

Alternative No. 5 – B5/MBR 
Process 

19,800 0 19,800 

Notes: 
(1) Includes footprint for activated sludge basins and secondary clarifiers. 

6.4.3 Energy Consumption 

Table 6.7 provides comparison of the five alternatives based on the anticipated energy 
consumption to operate the Phase 1 facility (5 mgd ADF flow). Alternative No’s 1 through 4 
are estimated to have similar energy consumption to treat the design flows. However, 
Alternative No. 5 is estimated to have an energy consumption of 15% more than the other 
alternatives. The additional power for Alternative No. 5 results from increased RAS and 
permeate pumping, and the additional blowers needed to provide the air required for 
membrane scouring. For Alternative No. 5, RAS flow rates are estimated to be in the range 
of 2Q – 4 Q as compared to the 0.5Q to 1.0 Q range for the other alternatives. Similarly, 



 

 

November 16, 2011 – FINAL 43 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

permeate pumps are necessary to filter the water through the membranes by applying a 
small vacuum on the membranes. As stated earlier, recent advancements as advertized by 
one of the major MBR manufacturer’s was not included as part of this analysis. 
 

Table 6.7 Summary of Estimated Annual Energy Consumption for the Five 
Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Alternative Annual Energy 
Consumption,  

kWh/yr 

Specific Energy 
Consumption,  

kWh/1000 gallons 
Alternative No. 1 – B5 Process 
With Secondary Clarifiers And 
Disk Filters 

6,447,700 2.9 

Alternative No. 2 – B5 Process 
With Secondary Clarifiers And 
Membrane Filters 

6,617,200 3.0 

Alternative No. 3 – Step-Feed 
BNR Process With Secondary 
Clarifiers And Disk Filters 

6,502,400 3.0 

Alternative No. 4 – Three-
Stage BNR Process With 
Secondary Clarifiers And Disk 
Filters 

6,486,300 3.0 

Alternative No. 5 – B5/MBR 
Process 

7,590,100 3.5 

6.4.4 Chemical Consumption 

Table 6.8 provides comparison of the five alternatives based on the anticipated chemical 
consumption to operate the Phase 1 facility (5 mgd ADF flow). The data indicates that 
Alternative No. 1 is anticipated to use the least amount of chemicals while, Alternative No. 5 
is estimated to use the most. As shown in the table, none of the process alternatives will 
consume significant amounts of chemicals. However, Alternative No. 4 will require 
additional supplemental carbon in the form of methanol.  



 

 

November 16, 2011 – FINAL 44 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

 

Table 6.8 Summary of Estimated Annual Consumption of various Chemicals for 
the Five Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Alternative Alum 
(gallons) 

Sodium 
Hypochlorite 
(gallons) 

Methanol 
(gallons) 

Polymer 
(lb) 

Citric Acid 
(gallons) 

Alternative No. 1 None 153,200 None 43,100 – 
Alternative No. 2 None 154,300 None 43,100 1,450 
Alternative No. 3 None 152,200 None 43,100 – 
Alternative No. 4 None 152,200 62,050 46,000 – 
Alternative No. 5 None 157,000 None 43,800 3,300 

6.4.5 Biosolids Production 

Table 6.9 provides comparison of the five alternatives based on the anticipated biosolids 
production to operate the Phase 1 facility (5 mgd ADF flow). The data shows that all five 
alternatives will generate approximately the same mass of biosolids. 

Table 6.9 Summary of Estimated Monthly Sludge Production for the Five 
Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Alternative Monthly Sludge Production, 
tons/month 

Alternative No. 1 – B5 Process With Secondary 
Clarifiers And Disk Filters 

177 

Alternative No. 2 – B5 Process With Secondary 
 Clarifiers And Membrane Filters 

177 

Alternative No. 3 – Step-Feed BNR Process With 
Secondary Clarifiers And Disk 
Filters 

183 

Alternative No. 4 – Three-Stage BNR Process With 
Secondary Clarifiers And Disk 
Filters 

189 

Alternative No. 5 – B5/MBR Process 180 

7.0 QUALITATIVE EVALUATION 

To help compare the five alternatives, a weighted evaluation matrix was created. Table 7.1 
provides a list of six criteria that could influence the choice of the liquid treatment 
alternative. Also included is a qualitative rating of each criterion for each alternative. For 
each alternative, each criterion was individually scored on a scale of 1 to 5 depending on 
how the alternative was judged to perform relative to that criterion with 1 being the least 
favorable score and 5 being the most favorable score. The estimates for capital and life 



 

 

November 16, 2011 – FINAL 45 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

cycle costs, footprint, energy consumption, chemical consumption, and sludge production 
were converted to a numeric score based on a linear interpolation between the lowest 
estimate and the highest estimate.  

The evaluation criteria were assigned a subjective weight from 1 to 6 based on the 
perceived overall significance of the criteria to the project. The criteria with the most 
significance received a weight of 6 and those with the least significance received a weight 
of 1. The numeric scores for these criteria are included in a matrix scoring as presented in 
Table 7.2. 

For each alternative, the score for each criterion was then multiplied by the criterion weight 
and the multiplication products were summed to obtain the overall score for each 
alternative. The best alternative is the one with the highest score.  

 



 

 

November 16, 2011 – FINAL 46 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM 6 (Final) 

Table 7.1 Scoring for Evaluation Criteria Used for Comparing the Five Treatment Alternatives 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Evaluation 

Criteria 

Alternative 
 No. 1 

Alternative 
 No. 2 

Alternative 
 No. 3 

Alternative 
 No. 4 

Alternative  
No. 5 

B5 process with disk 
filters 

B5 process with tertiary 
membrane filters 

Step-feed BNR 
process with disk 

filters 

Three-stage BNR 
process with 

denitrification filters 

B5/MBR process 

Estimate Raw 
Score 

Estimate Raw 
Score 

Estimate Raw 
Score 

Estimate Raw 
Score 

Estimate Raw 
Score 

Total 
Installed Cost 

$26,190,000  $29,810,000  $24,240,000  $26,060,000  $27,410,000  

Capital Cost  $61,600,000 3 $70,300,000 1 $57,100,000 5 $61,300,000 4 $62,700,000 2 
Life Cycle 
Cost  

$92,200,000 4 $107,300,000 1 $85,900,000 5 $93,400,000 3 $103,200,000 2 

Facility 
Footprint(1) 
(Ft2) 

76,900 2 77,700 1 71,600 4 72,100 3 19,800 5 

Energy 
Consumption 
(Kwh/Yr) 

6,447,700 5 6,617,200 3 6,502,400 4 6,486,300 3 7,590,100 1 

Chemical 
Consumption 
(Gallons/Yr)(2) 

152,000 5 156,000 3 152,000 5 214,000 1 160,000 2 

Sludge 
Production 
(Tons/Month) 

177 3 177 3 183 3 189 3 180 3 

Notes: 
(1) Estimated facility footprints include the land area required for the activated sludge treatment basins, secondary clarifiers, and filters. The 

remaining unit processes will be same for all five alternatives. 
(2) Based on the total quantity of liquid chemicals used annually for facility O&M. Quantity of dewatering polymer is estimated to be almost 

equal for all the five alternatives and is not included. 



 

 

November 16, 2011 – FINAL 47 
[...]
required to determine if coagulation and filtration alone could remove sufficient incremental 
nitrogen to meet TN limits for lake augmentation. 

4.2 Adsorption 

Adsorption removes constituents from water by binding them to the surface of a sorbent 
through various physical or chemical forces such as hydrogen bonds, dipole interactions, or 
Van der Waals forces. Adsorption processes used for removal of phosphorus include 
adsorptive media filtration, reactive filtration, ion exchange, and GAC. These processes are 
described in more detail below. 

4.2.1 Adsorptive Media Filtration 

In theory, filtration for removal of particulate pollutants involves six distinct mechanisms 
including straining, sedimentation, impaction, interception, adhesion, and flocculation 
(Metcalf & Eddy, 2003). Adsorptive media filtration involves three additional mechanisms 
chemical adsorption, physical adsorption, and biological growth. Filter media made of iron 
oxide like the synthetic iron oxide media “BayOxide®” has been used primarily for arsenic 
removal in potable water applications; however, these media also have a strong affinity for 
phosphate, and can be used to remove phosphorus in wastewater effluents down to trace 
levels. Spent media is non-hazardous and can be sent to the landfill for disposal. 

4.2.2 Reactive Filtration 

In reactive filtration, ferric salt is added to the influent upstream of the filters and a hydrous 
ferric oxide (HFO) coating is formed on the media surface. HFO allows adsorption of 
phosphorus. Precipitates, including the iron and phosphorus, are continuously separated 
from the process flow by continuous backwashing. Reactive filtration can play a major role 
in the removal of dissolved constituents and very fine particles. At present, the Blue PRO® 
system is the only commercially available technology for phosphorus removal using 
reactive filtration.  

4.2.2.1 P-Removal 

Reactive filtration for phosphorus removal is a relatively new technology compared to 
tertiary coagulation/flocculation/sedimentation with less than five full-scale installations in 
sizes comparable to that of the proposed SWWRF. A few recent pilot studies conducted 
using reactive filtration have reported achieving very low phosphorus levels (~ 0.01 mg/l). 



 

 

November 16, 2011 - FINAL 20 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Typically, TP concentrations <0.3 mg/l have been achieved using a single pass system 
while a dual pass system has been found to achieve even lower effluent TP concentrations. 
Table 4.4 provides a summary of the various pilot studies. Achieving the NNC TP limit of 
0.05 mg/l for SWWRF may require a two-pass system.  
 

Table 4.4 Summary of Results from Recent Pilot-Scale Tests Using Reactive 
Filtration 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Facility Name & Location 
Hydraulic 
Loading 

rate, gpm/ft2 

Influent 
TP, mg/l 

Single Pass 
Effluent TP, 

mg/l 

Second Pass 
Effluent TP, 

mg/l 

Hayden WWTP, Idaho 3 – 4 1.34 0.189 0.009 

Town of Innisfil, Ontario, 
Canada 

4 - 5 0.22 0.024 0.012 

Southeast Florida 3.5 2.29 0.204 0.023 

City of Coeur D’Alene, ID - 0.86 0.064 0.02 

North Koochiching Area 
Sewer District WWTP, MN 

- 2.34 0.87 0.30 

Hibbing WWTP, MN 3.0 1.75 0.062 0.019 

Logan WWTP, UT 3.5 6.81 0.72 0.23 

Georgetown WWTP, CO 3.4 0.9 0.18 - 

East Helena WWTP, MT 3.0 1.8 0.20 0.02 

4.2.2.2 N-Removal 

At present, no full-scale installations exist that provide a combination of phosphorus and 
nitrogen removal using reactive filtration processes. However, BluePro® literature suggests 
that denitrification can be achieved in the same filter. Pilot scale studies would be needed to 
confirm and quantify the additional denitrification that can be achieved post AWT treatment. 

4.2.2.3 Other Parameters 

No studies have been conducted to report the protozoan removal achieved by reactive 
filters, although removal efficiencies equal to those of deep-bed sand filters can be 
anticipated. A two pass reactive filter may be able to achieve slightly better results. The 
Parkson DynaSand D2 filters (a two-pass filtration system similar to the BluePro® system) 
has been reported to provide up to 7-log removal of protozoan cysts. 



 

 

November 16, 2011 - FINAL 21 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

4.2.3 Ion Exchange 

Ion exchange (IX) is an adsorption process where the chemical reaction takes place on the 
surface of a resin. Once breakthrough occurs, the resin or media is regenerated. The 
process uses a strong base, anion exchange resin, which is regenerated with common salt. 
IX systems usually require filtration and dechlorination (if chlorine is present) as 
pretreatment to protect the resin bed from oxidation and physical fouling.  

IX based on the use of clinoptilolite, a natural zeolite, has been used for removal of 
ammonia from waters for a long time. Additionally, pilot and demonstration scale studies 
have been successfully performed using wastewater secondary effluent for removal of 
phosphorus (orthophosphate) and NO3-N. Removal efficiencies typically are more than 90 
percent; however, there are no reported full-scale facilities that are using IX technology for 
removal of total nitrogen and phosphorus down to trace concentrations.  

A pilot study conducted at a wastewater treatment plant in Easton, Pennsylvania (Kney et. 
al., 2004), demonstrated effluent TP and NO3-N concentrations of less than 0.1 mg/l for 
both compounds. Values for TP and NO3-N influent concentrations in the pilot study were 
typical for nitrified secondary effluent (4.0 mg/l and 16.0 mg/l, respectively).  

Experiments conducted thirty years ago (Randtke et al., 1978) evaluated a series of 
physical-chemical processes for removal of DON from secondary effluents. They found that 
at neutral pH, cation exchange removed approximately 11% of the DON in secondary 
effluent while anion exchange removed approximately 12% of the DON. Removals 
increased significantly, as pH was reduced from 7 to 2.  

Siemens Water Technology and Purolite have indicated that their commercial IX systems 
based on the use of synthetic polymeric resins can achieve very high nutrient removal 
efficiencies to trace levels; however, this experience has been on potable water. 
Experience with the use of synthetic polymeric IX resins in wastewater treatment at full-
scale is very limited due to various reasons including the extensive pretreatment 
requirements, concerns about the life of the resin, and the complex regeneration systems 
required. However, IX could be a viable technology for removal of inorganic species of 
nitrogen and phosphorus to trace levels as may be necessary to target the TN limit of 1.27 
mg/l for discharge to Lake Avalon. Appropriate pilot testing should be done to determine the 
cost effectiveness of this technology to produce effluent suitable for lake augmentation. 

4.2.4 Activated Carbon 

4.2.4.1 Nutrient Removal 

Similar to IX, very little information can be found on the effectiveness of activated carbon to 
remove nutrients from secondary effluent to trace levels to meet NNC criteria. Randtke et. 
al. (1978) reported that activated carbon adsorption could be a very effective method for 
removal of DON. The study reported that 70% of the DON in secondary effluent is relatively 



 

 

November 16, 2011 - FINAL 22 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

non-polar making it amenable for removal with activated carbon adsorption. There are 
several full-scale facilities using activated carbon adsorption for removal of COD and other 
organics from secondary effluent; however, none exists for removal of DON and DOP. 
Bench scale and pilot scale testing should be performed to confirm the effectiveness of 
activated carbon for removal of DON and DOP to sufficiently low levels to meet the NNC 
criteria. Activated carbon adsorption has also been shown to be effective in removal of 
certain ESOC.  

4.2.4.2 Organics Removal 

Adsorption using GAC filters is an advanced tertiary treatment process primarily used for 
removal of organic compounds during wastewater treatment for applications such as 
indirect potable reuse or groundwater recharge. Organic compounds are removed by a 
combination of adsorption, filtration, and degradation mechanisms. Activated carbon is 
most effective at removing less polar material. DeWalle et al. (1982) reported 60% TOC 
removal using GAC filter columns using secondary effluent from the Water Factory 21 
facility. GAC filters are also highly effective for removal of most ESOC. Steroid hormones 
and other hydrophobic contaminants are effectively removed with minimal breakthrough 
after 50,000 bed volumes. On the other hand, X-ray contrast media (such as iopromide) 
and some pharmaceuticals are the most recalcitrant for GAC removal. Additionally, GAC 
must be regenerated or replaced regularly to ensure efficient ESOC removals (Ternes et 
al., 2004). 

GAC filtration is typically preceded by media filtration or comparable other processes to 
reduce suspended solids in the filter influent. Oxidants such as chlorine or dissolved oxygen 
reduce the adsorption capacity of activated carbon. Hence, feed water should be free of 
any oxidants. 

Several types of activated carbon contactor systems are used. Carbon adsorption columns 
are either pressure or gravity fed. They can be operated in upflow-countercurrent mode with 
packed or expanded carbon beds or as fixed bed units with two or three columns in series. 
The empty bed contact time (EBCT) for GAC filters typically ranges from 15 to 35 minutes 
depending on the application, wastewater constituents, and desired effluent quality. In 
terms of chemical oxygen demand (COD) removal, EBCT of 15 to 20 minutes are typical to 
reduce effluent concentrations of COD to 10 to 20 mg/L, and 30 to 35 minute EBCT to 
reduce COD to 5 to 15 mg/L.  

Powdered Activated Carbon (PAC) 

Addition of PAC to secondary treatment provides improved BOD, COD and TOC removal. 
At the same time, settling of suspended solids is generally improved and foaming potential 
reduced. By binding refractory organic compounds to the PAC surface, their residence time 
in the secondary treatment is increased, increasing the effectiveness of microbial 
breakdown. Since 1985, the 10 mgd Fred Hervey Water Reclamation Plant in El Paso 



 

 

November 16, 2011 - FINAL 23 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Texas has provided advanced wastewater treatment for the purpose of indirect potable 
water reuse. Treatment processes include a two-stage powdered activated carbon process 
(PACT), lime treatment, two-stage recarbonation, sand filtration, ozonation, granular 
activated carbon filtration, followed by chlorination.  

The performance of Fred Hervey Water Reclamation Plant has been well within the design 
standards for conventional pollutants. A study of trace organic compounds in the plant 
wastewater was conducted in 2005 indicating that none of the target compounds (Bisphenol 

A, 17-ethinylestradiol (synthetic estrogen) and 4-nonylphenol (surfactant)) was present in 

the influent or effluent. Eighteen wastewater effluent samples were collected in June of 
2005. Another 21 samples were collected in August of 2005 from drinking water wells down 
gradient from the Fred Harvey wastewater treatment plant. None of the same three target 
organic compounds was detected in the water samples. Technical nonylphenol (a relatively 
low-grade mixture of para-C9H19-substituted phenols) was present in the wastewater 
influent; however, the plant was able to remove most of this compound. Only trace amounts 
(less than 1 ppb) were found in the treated water samples and in monitoring wells. 

Like GAC, further testing would be necessary to quantify performance, design criteria, and 
expected costs of PAC as a potential treatment technology at SWWRF for future use.  

4.3 Denitrification Filters 

Denitrifying filters have been used for wastewater treatment for many years for tertiary NO3-
N removal after nitrifying activated sludge and BNR processes. The addition of methanol to 
water for the purpose of biologically removing nitrates was first patented in the 1970s. 

There are currently three commercially available denitrification filter configurations, 
deep-bed downflow filters, continuous backwash upflow filters, and upflow submerged 
packed-bed reactors or biologically active filters (BAFs).  

Denitrification filters have been proven to be a robust and reliable technology for nitrogen 
removal at full-scale plants. A recent Water Environment Research Foundation (WERF) 
study of nutrient removal plants designed and operated to meet very low effluent TN and 
TP reviewed operational data from twenty-two full-scale facilities (WERF NUTRIR06K 
2011). One of the conclusions of the study was that separate-stage nitrogen removal 
processes (for example nitrifying activated sludge followed by denitrification filters) 
outperform combined nitrogen removal processes (single sludge BNR processes).  

Despite their exemplary process for tertiary denitrification, like the other processes 
discussed here, denitrification filters have not been used to meet effluent TN limits 
comparable to the EPA NNC. Results from several full-scale facilities and a pilot plant study 
suggest that denitrification filters should be able to achieve effluent NO3-N concentrations 
≤0.5 mg/L. However, denitrification filters alone may not achieve TN concentrations meeting 
NNC unless the NH3, DON, and PON concentrations are also exceptionally low. 



 

 

November 16, 2011 - FINAL 24 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Performance data from a full-scale plant (30 mgd, AADF) in Arlington, VA, which uses 
nitrifying activated sludge followed by denitrification filters, is provided in Figure 4.3.  

 
Figure 4.3 Pilot Scale Data for Denitrification Filters at the Arlington, VA Plant (Courtesy 

of Severn Trent Services) 

Full-scale operational data from 40 large (> 2 mgd treatment capacity) Florida AWT plants 
showed that A2O process with denitrification filters averaged effluent TN concentrations of 
1.87 mg/l, which is slightly better than other BNR processes in use in Florida such as five-
stage Bardenpho, SBRs, and multi-stage nitrification/denitrification processes.  

Therefore, implementation of denitrification filters for additional nitrogen removal at 
SWWRF should be considered for further evaluation in combination with processes to 
remove ammonia, particulate TKN, and DON. 

4.4 Membrane Filtration 

4.4.1 Low-Pressure Membranes 

Low-pressure microfiltration (MF) or ultrafiltration (UF) membranes separate solids from 
wastewater. The nominal pore size for low-pressure membranes ranges between 0.1 µm 
and 0.01 µm. Commercially available low-pressure membranes operate under either 
submerged or pressurized conditions. About ten percent of the product water is used for 
backwashing. Spent backwash can be recycled to an upstream process.  

0.16 0.47
1.22

0.62 0.32 0.29 0.4 0.88 1.26 1.22
0.43 0.25 0.25 0.11

0.00

10.00

20.00

30.00

40.00

50.00

60.00

70.00

80.00

0.0

5.0

10.0

15.0

20.0

25.0

30.0

35.0

V
o
lu
m
e
tr
ic
 N
O
3
‐N

 R
em

o
va
l,
 lb
/1
0
0
0c
f/
d
ay
 @

 2
7
C

N
O
3
‐N

 C
o
n
ce
n
tr
at
io
n
, m

g
/L

Em
p
ty
 B
e
d
 C
o
n
ta
ct
 T
im

e 
(E
B
C
T
),
 m
in
u
te
s

Eff NO3‐N Inf NO3‐N EBCT Volumetric NO3‐N Removal, lb/1000cf/d, @ 27oC



 

 

November 16, 2011 - FINAL 25 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Membrane cleaning is accomplished by applying an air scour and reversing flow to the 
membranes. A more detailed description of low-pressure membrane systems including a 
discussion of manufacturers and system performances is presented in the TM 2 – 
“Identification of Alternative Treatment Technologies.”  
[...]
AOP technologies for the removal of several pollutants and pathogens in qualitative terms 
Table 4.8. This study concluded that UV-peroxide (UV+H2O2) and ozone-peroxide 
(O3+H2O2) are the two most effective AOP technologies. Both should be considered for 
future use at the SWWRF. 

DeWalle et al. (1982) compared fourteen physical-chemical processes singularly or in 
combination for their ability to remove DOC from the secondary effluent from Water Factory 
21 in Fountain Valley, CA. The largest organic carbon removals (greater than 90%) were 
obtained with RO membranes (influent TOC was around 12.8 mg/l, while RO permeate 
TOC was less than 1 mg/l). Adsorption with GAC obtained about 60% TOC removal 
(effluent TOC was around 5.5 mg/l). However, subsequent treatment of the GAC effluent 
with IX resins showed further reduction in TOC, for a combined TOC removal of greater 
than 70% (effluent TOC was around 3.8 mg/l). Treatment of the GAC effluent with ozone 
and ozone/UV provide significant additional TOC removal. Ozone achieved an additional 
65% removal while the ozone/UV achieved 77% TOC removal. UV alone did not show any 
organics removal. On the other hand, reversing the flow scheme to activated carbon 
treatment after 15 minutes of ozone/UV exposure resulted in TOC reduction to less than 1 



 

 

November 16, 2011 - FINAL 32 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

mg/l TOC. Similarly, activated carbon treatment of the H2O2/UV treated effluent resulted in 
an effluent TOC of 1.3 mg/l. 
 

Table 4.8 Qualitative Evaluation of AOP Technologies (Study of Innovative 
Treatments for Reclaimed Water, WaterReuse Research Foundation, 
Final Report in Press) 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Technology 
Bacteria 

Disinfection 
Virus 

Inactivation 
Protozoa 

Disinfection 

Chemical 
Constituents 
Destruction 

UV Excellent Very Good Excellent Poor 

Ozone Excellent Excellent Good Excellent 

UV+H2O2 AOP Excellent Excellent Excellent Excellent 

O3+H2O2 AOP Excellent Excellent Good Excellent 

Free chlorine Very Good Very Good Poor Good 

UV+TiO2 AOP Excellent Very Good Untested Very Good 

PAA Very Good Poor Poor Good 

The City of Reno Nevada conducted a pilot study to evaluate alternatives to RO to produce 
effluent suitable for subsurface storage (Sundaram et al., 2010). The target constituents 
were refractory organics (ESOC), salinity, and corrosivity of the product water to be stored 
in the subsurface aquifer. The pilot treatment train comprised ozonation of filtered (using 
MF) secondary effluent followed by biologically activated carbon (BAC) filters followed by a 
low dose of UV for final disinfection. Table 4.9 summarizes the results of the pilot study. 
 

Table 4.9 Pilot Study Results, City of Reno, NV (Sundaram et al., 2010) 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Constituent 

Pilot Study Water Quality 

Secondary 
Effluent 

Microfiltration 
Effluent 

Ozone Effluent 
BAC Filter 

Effluent 

TOC (mg/L) 8.8 6.2 6.1 1.2 

BDOC (mg/L) 0.78 0.73 1.3 0.6 

Plate count 
(cfu/mL) 

– – 1.5E+02 2.8E+05 

Bromate (g/L) <1 <1 3.9 <1 



 

 

November 16, 2011 - FINAL 33 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Results from optimization of the process showed that a dose of 5 mg/l of ozone was 
sufficient to reduce the desired ESOC. BAC filters providing a minimum of 30 minutes of 
empty bed contact time performed well as a polishing step with the ozonated effluent. A 
total of 490 constituents (all compounds in the draft regulations for groundwater recharge in 
California) were monitored three times before and after each treatment step. The results 
showed that the ozone-BAC filters are as effective as RO in the removal of ESOC.  

Another recently completed study (Rogers et al., 2009) compared GAC adsorption, 
ozone/H2O2 and UV/H2O2 AOP processes for removal of ESOC at the East Canyon Water 
Reclamation Facility (ECWRF) for the Synderville Basin Water Reclamation District, Utah. 
The study concluded that both GAC adsorption and ozone were effective in removal of 
ESOC with ozone being the most cost effective treatment. However, since the ECWRF 
already has existing, continuous backwash upflow sand filters, the District is in the process 
of replacing the sand media with GAC media for ESOC treatment. 

4.9 Soil Aquifer Treatment (SAT) 

Treatment of wastewater by a high rate land infiltration system is known as Soil Aquifer 
Treatment (SAT). SAT systems treat water by both physical-chemical and biological 
mechanisms including filtration, biological degradation, physical adsorption, ion exchange, 
and precipitation (Viswanathan et al., 1999). During the last 15 years, comprehensive pilot-
scale and field studies conducted at different sites in the U.S. have shown that SAT can 
achieve low TOC concentrations in reclaimed water.  

A research study at two field sites in Arizona demonstrated dissolved organic carbon (DOC) 
reductions from 5 to 15 mg/l down to ~ 1 mg/l, multiple-log reductions of bacteriophage, and 
effective nitrogen removal. Nitrogen removal was obtained through subsurface 
transformations including nitrification and denitrification. Jarusutthirak, et al. (2003) and 
Schoenheinz et al. (2001) conducted studies to compare product waters from SAT versus 
NF and RO membranes treating tertiary effluents. Findings indicated that SAT and NF or 
RO treated water achieved similar DOC concentrations with both containing less than 1.3 
mg/l. Depending on the type of membrane, NF and RO can efficiently reject high-molecular 
weight organic matter (characterized as humic and fulvic acids) whereas low range 
molecular weight organics can still be present in membrane permeate. However, due to 
unavailability of land for SAT, this technology will not be considered for further evaluation. 

4.10 Constructed Wetlands 

Constructed wetlands are a form of natural treatment. OCU operates wetlands at the EWRF 
and Northwest Water Reclamation Facilities (NWRF). Recent evaluations of the EWRF and 
NWRF treatment wetlands show that these constructed wetlands remove both nitrogen and 
phosphorus in the reclaimed water to concentrations below the NNC limits. Between 2006 
and 2010 at the EWRF, average wetland influent concentrations for TN and TP were 4.5 



 

 

November 16, 2011 - FINAL 34 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

mg/l and 0.21 mg/l, respectively, while average effluent concentrations were 1.5 mg/l and 
0.12 mg/l, respectively. The City of Orlando’s Easterly Wetlands Reclamation project 
receives effluent from the City’s Iron Bridge WRF and achieves nutrient levels below those 
proposed under the new NNC. 

A combination of a BNR treatment process followed by wetlands is a feasible option for 
meeting low nitrogen and phosphorus limits. Based on a rule of thumb of about 30 – 35 
acres per mgd, a total of 450 acres of land would be required to treat the anticipated build-
out flows of 15 mgd for SWWRF. Due to the large land requirements for this treatment 
option, it will not be considered further in the analysis. 

5.0 RECOMMENDATIONS - QUALITATIVE COMPARISON OF 
ADD-ON PROCESSES  

A broad qualitative comparison can be made for the various processes described above. 
The comparison presented below is primarily based on three factors: 

 Probability of success of the treatment technology to meet the anticipated effluent 
water quality for lake augmentation, and 

 How widely the process technology has been implemented at full-scale.  

 The perceived ease of implementing the technology at full-scale was also used in 
comparing the various processes. 

The probability of success was subjectively determined based on full-scale data and studies 
as reported in the literature and as discussed above.  

5.1 Add-On Processes to Meet Surface Water Discharge Requirements  

In TM2, a combination of biological phosphorus removal with supplemental chemical 
polishing, as needed, was recommended to achieve the AWT limit of 1 mg/l TP. Achieving 
the NNC limits for TP in future phases will require tertiary treatment using chemical 
precipitation, IX, or reactive filtration. Consistently meeting the anticipated NNC for total 
phosphorus of 0.05 mg/l using any form of tertiary coagulation/sedimentation process alone 
will be challenging. Coagulation/sedimentation alone will not be able to remove other 
parameters sufficiently such as protozoan cysts or ESOC. 

Reactive filtration is a new concept with few full-scale installations. A two-pass reactive 
filtration process or using reactive filtration downstream of a high-rate tertiary 
coagulation/sedimentation process has potential to achieve the anticipated NNC for total 
phosphorus of ≤0.05 mg/l. The presence of significant concentrations of soluble, non-
reactive phosphorus in the reclaimed water will likely require additional measures beyond 
two-stage chemical precipitation and filtration.  



 

 

November 16, 2011 - FINAL 35 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Of the various high-rate processes, IX is widely used in potable water applications for 
removal of organics and nitrate nitrogen. Similarly, IX has also been used to remove 
ammonia to trace levels in other applications such as aquariums. Use of IX also provides 
the ability to recover the nitrogen for use in fertilizers. Several promising technologies 
based on adsorption and ion exchange are under development that may be capable of 
removing phosphorus sufficiently to meet very low concentration limits while allowing 
recovery of the phosphorus for recycling. Full-scale use of IX in wastewater, especially with 
synthetic resin, is limited. However, IX is a potential technology that should be considered 
to provide the additional removal of nitrate and phosphorus necessary to achieve the very 
low limits required by NNC. 

Achieving TN levels as required by the NNC will be challenging if the dissolved organic 
nitrogen in the effluent is greater than 1.0 – 1.5 mg/l. While inorganic nitrogen can be 
reduced to very low levels by various tertiary denitrification technologies, other more 
expensive technologies such as AOPs or high-pressure membranes may be required. GAC 
adsorption also appears to be promising for removal of DON. Bench scale and pilot scale 
testing would be a first step in determining the effectiveness of these technologies in 
achieving low TN levels at the SWWRF. 

Biological nitrogen removal, beyond the AWT, will require supplemental carbon addition. 
Technologies, which require use of supplemental carbon such as methanol, may pose 
certain operational and safety issues with respect to chemical handling. However, for 
denitrification filters, methanol has been shown to outperform other sources of 
supplemental carbon. On the other hand, use of safer forms of supplemental carbon such 
as Micro-C™ or acetic acid, even though more expensive than methanol, can be 
successfully used in tertiary denitrification processes such as MBBR, FBBR or tertiary 
MBR.  

Use of the MBBR process has been limited on a full-scale basis. However, there are a few 
plants under construction of significant size (≥ 10 mgd) in the Chesapeake Bay area that 
will incorporate this process for nitrogen removal. BAFs such as deep-bed denitrification 
filters have numerous installations here in Florida and elsewhere in North America. 
Constructed wetlands have proven to offer excellent incremental removal of nitrogen and 
phosphorus, although wetlands may not be feasible for the SWWRF due to the large land 
required.  

The anticipated effluent TN and TP concentrations that might be achieved using the add-on 
process technologies discussed above are provided in Table 5.1. This table was used to 
recommend the potential add-on treatment processes to be considered for further 
evaluation.   



 

 

November 16, 2011 - FINAL 36 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Table 5.1 Anticipated Effluent Water Quality Using Add-On Treatment Technologies for Lake Augmentation 
SWWRF Conceptual Design and Facilities Plan Update 
Orange County Utilities 

Process 
Anticipated Effluent TN 

(mg/l) 
Anticipated 

Effluent TP (mg/l) 
Anticipated Pathogen 

Removal(1) 
Anticipated ESOC Removal 

SWWRF Phase 1 AWT  ≤ 3 TN  
(≤ 1 – 1.5 DON; ≤ 0.5 – 
1.0 NO3-N; ≤ 0.1 – 0.5 
NH3-N) 

≤ 1 TP < 0.5 log removal of protozoan 
cysts and  
< 0.6 log removal of virus 

Function of activated sludge system 
SRT. Literature reports 22 – 94% 
and is compound specific(2) 

High-rate clarification  ≤ 2.5 TN  
(≤ 0.7 – 1.0 DON; ≤ 0.5 – 
1.0 NO3-N; ≤ 0.1 – 0.5 
NH3-N) 

≤ 0.04 – 0.1 TP Unknown, none reported Unknown, none reported 

Two-pass reactive filtration  Unknown TN removal ≤ 0.05 TP 6 log removal of protozoan 
cysts and  
< 1.3 log removal of virus  

Unknown, none reported 

GAC adsorption ≤ 2.0 TN  
(≤ 0.3 – 0.5 DON; ≤ 0.5 – 
1.0 NO3-N; ≤ 0.1 – 0.5 
NH3-N) 

Unknown TP 
removal 

0.4 – 1.5 log removal  Good removal 

Tertiary denitrification 
filters 

≤ 2.0 TN  
(≤ 1 DON; ≤ 0.5 NO3-N; ≤ 
0.1 – 0.5 NH3-N) 

Some TP removal  0.4 – 1.5 log removal  None reported 

MF/UF membrane filtration ≤ 3 TN  
(≤ 1 – 1.5 DON; ≤ 0.5 – 
1.0 NO3-N; ≤ 0.1 – 0.5 
NH3-N) 

< 0.1 TP > 6 log removal of protozoan 
cysts and 
< 4 log removal of virus 

None reported 

RO membranes ≤ 1.2 TN ≤ 0.01 TP > 9 log removal of protozoan 
cysts and  
< 6 log removal of virus 

> 90% removal of all ESOC having 
molecular weights greater than 200 
Da. 

Notes: 
(1) Levine, et al. 2008. 
(2) Reported by numerous studies. 



 

 

November 16, 2011 - FINAL 37 
pw://Carollo/Documents/Client/FL/OCU/8284O00/Deliverables/TM7 (Final) 

Based on an assessment of the processes described above, the following two add-on 
configurations show promise should lake augmentation be selected for management of 
reclaimed water from the SWWRF in the future. The effective capacity of the lake 
augmentation option is expected to be very limited (< 1 mgd) as discussed in TM 4. Hence, 
only a small portion of the treated effluent from the SWWRF would need further treatment 
to remove nutrients prior to discharge to area lakes. 

 Alternative 1: GAC Followed by High-Rate Clarification or Reactive Filtration  

A small portion of the treated effluent from the Phase 1 SWWRF will be filtered using 
GAC filters. The SWWRF Phase 1 effluent will have sufficient nutrients to support 
biological growth within the GAC filter media. Together with adsorption of DON on to 
the media, additional denitrification can be expected within the filter. Following the 
GAC filter and upstream of the high-rate coagulation/sedimentation process IX 
columns (with cation or anion resins or both) may be required to reduce the inorganic 
species of TN such as NH3-N, NO3-N and NO2-N to trace levels depending on the 
efficacy of the GAC filters alone to reduce ammonia, nitrite, and nitrate to the 
concentrations needed to achieve a TN limit of less than 1.27 mg/l for lake 
augmentation. Following the GAC /IX, high rate coagulation/sedimentation process 
using iron salts (ferric chloride) will treat the filtered effluent to reduce the TP to the 
desired level of less than 0.05 mg/l. Alternatively, a two-stage reactive filtration 
system would be necessary downstream of the GAC/IX process for achieving the TP 
goal of 0.05 mg/l.  

If significant concentrations of refractory DON or DOP exist in the reclaimed water 
from Phase 1, and are not removed by GAC, an oxidation process may be required 
before GAC to transform the refractory organic materials into other compounds that 
could be removed by biological or physical/chemical methods. 

Finally, the effluent will be disinfected using UV light before being stored in a ground 
storage tank. UV disinfection will provide the necessary barrier against protozoan 